
 

 

  

Greater Hume Shire Council 

 

 

 

Risk-Based Drinking Water Management System 

Culcairn and Villages Water Supply Systems 
 

 November 2016 

  

  

 

 

 

 

 

 

 



NSW Health 
Culcairn and Villages Water Supply – Drinking Water Management System Greater Hume Shire Council 

  

 

 

 

 

The original DWMS was prepared by NSW Public Works with support from NSW Health.  

The DWMS was comprehensively reviewed in October 2016 through a review workshop and 
version 2.0 was prepared by: Viridis Consultants Pty Ltd [www.viridis.net.au], with support 
from NSW Health. 

 

 

Document Control Risk-Based Drinking Water Management System 

Rev No Date Revision Details Author Reviewer Approver 
[...]
Flow diagrams of the water supply system from catchment to consumer are shown in Figure 1 and 
Figure 2 for Culcairn and Villages Water Supplies respectively.  

  



NSW Health 
Culcairn and Villages Water Supply – Drinking Water Management System Greater Hume Shire Council 

 6 

2.1.1 Overview 

Greater Hume Shire Council (GHSC) is a Local Government Area (LGA) formed in 2004, 
incorporating Culcairn Shire, the majority of Holbrook Shire and part of Hume Shire. 

Greater Hume Shire includes 5 towns which are Holbrook, Culcairn, Henty, Jindera and Walla Walla 
and seven villages which are Morven, Brocklesby, Bungowannah, Burrumbuttock, Gerogery, 
Gerogery West and Walbundrie. The shire population in 2012 was 10,423 (ABS 2012). Figure 1 
shows GHSC boundaries. 

 

Figure 1: Greater Hume Shire Local Government Area 

  



NSW Health 
Culcairn and Villages Water Supply – Drinking Water Management System Greater Hume Shire Council 

 7 

2.1.2 General description of catchment: 

Greater Hume Shire is situated in the Riverina Region of southern New South Wales. The Shire 
occupies an area of 5,929 km2 and is approximately 110 km from east to west and 60 km north to 
south. (GHSC Asset Management Policy, June 2009).  

The majority of the Shire is comprised of rural land, and the predominant use of rural land is 
agriculture and more specifically dryland cropping and grazing; the main crops are cereal and canola 
with sheep and cattle grazing. In the ABS Agricultural Census for 2011 (ABS 2011), Greater Hume 
was recorded as having 444,094 ha of agricultural land. Some areas along large gullies have been 
fenced off to protect native vegetation (Department of Sustainable Natural Resources 2003). 

The Shire contains two national parks and five nature reserves, including the Woomargama National 
Park located 25 km south east of Holbrook. This park is the largest protected area west of the Great 
Dividing Range in south-eastern NSW.  

2.1.3 Greater Hume Shire Council Water Supply Schemes 

Greater Hume Shire Council is responsible for two water supply schemes: 

 Culcairn Water Supply - urban area only 

 Villages Water Supply (Jindera, Burrumbuttock, Brocklesby, Gerogery, Gerogery West, and 
connected rural areas). 

Water Supply for the townships of Henty, Holbrook, Morven, Walla Walla, Walbundrie, and 
Woomargama is provided by Riverina Water. 

Culcairn Water Supply 

The Culcairn Water Supply, independently owned and operated by Greater Hume Shire Council, was 
originally constructed in 1932 and supplies water to approximately 1300 people in the urban area of 
Culcairn. This water supply is sourced from groundwater (one primary bore in use, and one bore is 
for emergency use only) fitted with submersible pumps and treatment of water from these sources is 
undertaken at the Culcairn Water Treatment Plant. The system comprises two reservoirs and 21 km 
of reticulation. 

Villages Water Supply 

The Villages Water Supply, also independently owned and operated by Greater Hume Shire Council, 
was constructed in 1983 and supplies water to approximately 3200 people within the townships and 
villages of Jindera, Burrumbuttock, Brocklesby, Gerogery, Gerogery West and many rural properties 
in between. Bulk treated water for the Villages Water Supply is sourced via the Albury City Council’s 
supply system. 

All townships and villages have a single reticulation water supply system comprising of filtered water 
only. GHSC operates five reservoirs with 71 km of trunk mains, 54 km of reticulation mains within the 
villages and the pump station which receives the water from Albury. 

The following figure shows the main supply route and reticulation plans for Jindera. Burrumbuttock, 
Brocklesby, Gerogery and Gerogery West. 



NSW Health 
Culcairn and Villages Water Supply – Drinking Water Management System Greater Hume Shire Council 

 8 

 

Figure 2: Villages Water Supply Main Route Plan 

  



NSW Health 
Culcairn and Villages Water Supply – Drinking Water Management System Greater Hume Shire Council 

 9 

2.1.4 Culcairn Water Supply 

Water treatment plant 

The Culcairn Water Treatment Plant is owned and operated by GHSC. It is located in Water Works 
Road Culcairn and supplies drinking water to 1300 residents in the Culcairn township urban area. 
Water is sourced from a ground water bore. The aquifer is located at approximately 80m below 
ground level and is considered to be a secure supply. 

The current plant operates 7 days a week and can process up to 2.5ML/d peak production capacity. 
Average daily demand is 0.45ML/d and the historical peak daily demand between 2003 and 2008 
was 1.4ML/d. The plant does not run continuously; it runs for anywhere between 3 and 12 hours a 
day depending on demand. 

The capacity of Culcairn water treatment plant and its current water allocation of 450ML/y are 
sufficient to supply water in the foreseeable future (GHSC 2012). 

The treatment process 

Groundwater is pumped from the primary bore located approximately 120m south of the water 
treatment plant. Water is transferred at 30L/s through a forced draft, totally enclosed segregated 
aeration tower. This process oxidises the iron, and removes the carbon dioxide which increases the 
pH and stabilises the water. 

Just prior to the aeration tower, the water is disinfected by dosing sodium hypochlorite. From the 
aeration tower, the water enters the treated water storage (100kL) tank. The water treatment plant is 
attended every day to conduct maintenance and operational water quality monitoring for pH, turbidity, 
free and total chlorine residuals. 

Water distribution system 

The Culcairn Water Supply distribution system consists of 4km trunk rising mains, 17km reticulation 
mains and two reservoirs, Gordon Street reservoir (378kL) and Black Street Reservoir (1000kL). 

Treated water is transferred by the relift pump from the water treatment plant storage tank, north into 
Culcairn township reticulation and reservoirs via a 200mm x 4km trunk rising main.  

The reticulation system in Culcairn is a ring main system with 17 km pipeline. Water is stored in the 
Gordon Street reservoir while the Black Street reservoir is filled indirectly through the town’s 
reticulation. Both reservoirs are roofed and bird-proofed. They are inspected periodically and are 
maintained at full level. 

Every 3 years the reservoirs are cleaned, inspected and reported upon by a diving crew company 
(Aqua Lift). Any repairs are budgeted for and carried out promptly. 

The Gordon Street reservoir has point to point telemetry with the WTP which controls the relift pump 
to transfer water to the Culcairn Township. A data logger is located at the WTP to continuously 
monitor flows, power failures, pump faults, high and low level alarms. The data logger has backup 
batteries in case of power failure. Operators can check reservoir levels and receive alarms on their 
mobile phones.  



NSW Health 
Culcairn and Villages Water Supply – Drinking Water Management System Greater Hume Shire Council 

 10 

 

Figure 3: Culcairn Water Supply WTP Process, Distribution System Flow Diagram & 
Water Quality Monitoring Sites 

  



NSW Health 
Culcairn and Villages Water Supply – Drinking Water Management System Greater Hume Shire Council 

 11 

2.1.5 Villages Water Supply Filtration and Treatment 

Bulk treated water for the Villages water supply is received from Albury City Council. 

Filtration and Treatment 

The filtration and treatment process is owned and operated by Albury City Council. The filtration plant 
is located in Water Works and Boundary Roads East Albury. The plant operates 24 hours a day, 7 
days a week and can process 140ML of water per day, which is the equivalent of 56 Olympic-sized 
swimming pools. 

The Treatment Process 

The following information is from Albury City Council website (ACC 2013).  

Raw (untreated) water is pumped directly from the Murray River by one of three pump stations 
located directly opposite the water filtration plant, and approximately 1.3km and 4.2km upstream of 
the plant. The pumps are strategically located at these points on the river to ensure that pumps can 
draw the best quality water available at any particular time. 

When the raw water arrives at the plant, it goes through the various treatment processes. Specific 
chemicals are added to improve water quality. For example: 

 Powdered activated carbon is added to remove algal toxins and control the smell of the water 
by reducing the levels of methylisoborneol (commonly known as MIB) and geosmin. 

 Alum (aluminium sulfate) and polyelectrolyte (a non-ionic polymer) are added to assist with 
the coagulation and flocculation process. Essentially, these chemicals cause the dirt particles 
to stick together so that it is easier to filter them out. 

 Lime is added to remove the acidity caused by the alum. 

 Fluoride is added to improve dental health. 

 Chlorine gas is used as a disinfectant to kill any micro-organisms. 

The water is then passed through a filter medium consisting of layers of gravel and sand, topped with 
a layer of anthracite (a hard filter coal), to remove dirt particles. 

The filters must be cleaned every 8 to 24 hours depending upon the quality of the raw water. To 
clean the filters, clean water is pumped back through the filters to remove accumulated dirt. The 
backwash water is then discharged to one of the four sludge lagoons, where the dirt settles. The 
return water is then pumped back to the filtration plant and mixed with the incoming raw water. 
Approximately every 12 months, the lagoon is allowed to dry out and the dried sludge is either 
disposed off-site or spread over the facility grounds as topsoil. 

Water Distribution System 

The Village Water System, owned and operated by GHSC is a series of trunk mains, reticulation 
mains and service reservoirs that supply the southern township/villages of GHSC LGA.  Filtered 
water is supplied to approximately 3200 people within the township and villages of Jindera, 
Burrumbuttock, Brocklesby, Gerogery, Gerogery West and many rural properties in between. Refer 
to Figure 4 for the Village Water Supply flow diagram. 

Filtered water is sourced via the Albury City Council (ACC) supply system at two locations – Jindera 
Gap WSPS and the point at which the two LGA boundaries meet on Dights Forest Road, where 
Albury City Council Table Top Water Supply Scheme and Greater Hume Shire Council Village Water 
Supply Scheme trunk mains link together. 

  



NSW Health 
Culcairn and Villages Water Supply – Drinking Water Management System Greater Hume Shire Council 

 12 

The Village Water Supply (VWS) and Table Top Water Supply (TTWS) Scheme were originally 
owned and operated by the previous Hume Shire Council. These two schemes were linked together 
to balance the system as the Jindera Gap and Table Top reservoir top water level are the same. 
When the new Council (GHSC) was formed in 2004 it took over the VWS and ACC took ownership of 
the TTWS. A meter was installed at the new LGA boundary by ACC to measure the flow of water in 
both directions. 

The Jindera Gap WSPS, owned and operated by GHSC, is located along Urana Road, Lavington 
and is GHSC’s main source of water from ACC. Filtered water gravitates from ACC Kemp Street 
High level reservoir to Jindera Gap WSPS. Two 90kW pumps transfer the water at 60L/s along a 
rising trunk main (2.2km x 250mm dia), to the Jindera Gap 2.85ML concrete reservoir. GHSC 
supplies water to 10 ACC residents whose properties are connected to the rising trunk main. These 
residents are rated by ACC. 

The water is then transferred by gravity trunk mains from the Jindera Gap reservoir to each of the 
townships/villages through a network of trunk mains (71km), reticulation mains (54km) and four other 
reservoirs. The other reservoirs are situated along the main trunk lines and are located on the 
downstream side of each village. These are Burrumbuttock reservoir (600kL), Big Brock reservoir 
(600kL), Little Brock reservoir (100kL) and Gerogery reservoir (600kL). 

All reservoirs are roofed and bird-proofed and are inspected and monitored twice weekly, with 
periodic detailed inspections. Depending on chlorine demand, calcium hypochlorite tablets are added 
to each reservoir for disinfection. Every three years the reservoirs are cleaned, inspected and 
reported upon by a diving crew company (Aqua Lift). Any repairs are budgeted for and carried out 
promptly. 

The Jindera Gap reservoir has telemetry which controls the Jindera Gap WSPS and also 
continuously monitors high and low level alarms. This reservoir also has a backup dialler to monitor 
any telemetry failure. 

For operational monitoring the Village Water Supply Scheme is divided into 4 zones: 

Zone 1 – from Jindera Gap WSPS, Jindera Gap reservoir, Jindera village and to Burrumbuttock and 
Gerogery inlet side of reservoir. 

Zone 2 – from and including Burrumbuttock reservoir, Burrumbuttock village, Big Brock reservoir and 
to the inlet side of Little Brock reservoir. 

Zone 3 – from and including Little Brock reservoir and to Brocklesby village. 

Zone 4 – from and including Gerogery reservoir, Gerogery West and to Gerogery village. 

 



NSW Health 
Culcairn and Villages Water Supply – Drinking Water Management System Greater Hume Shire Council 

 13 

 

Figure 4: Village Water Supply Distribution System Flow Diagram 

  



NSW Health 
Culcairn and Villages Water Supply – Drinking Water Management System Greater Hume Shire Council 

 14 

2.1.6 Other Notes: 

Council has undertaken a joint Integrated Water Cycle Management plan (IWCM) evaluation study in 
March 2010, which also includes Riverina Water County Council, Wagga Wagga City Council, 
Lockhart Shire Council and Urana Shire Council. 

Council also has a drought management plan 2014. A demand management plan was developed in 
2012. 

Council's annual operations plan is contained in the following documents:  

 Delivery Plan - Budget - Water Fund 

 Water Supply Asset Management Plan 

 Delivery Program and Operational plan 

Council has a septic tank register called OSMS Inspection Register, which contains a list of all septic 
tanks, with information on location, owner, date of inspection, date of approval and risk rating.  

Council is continuing inspections of septic tanks, with the tanks rated as having a higher risk being 
inspected first.  

2.2 Assessment of water quality data 

 Assemble historical data from source waters, treatment plants and 
finished water supplied to consumers, over time and following specific 
events.  

 List and examine exceedances. 

 Assess data using tools such as control charts and trends analysis to 
identify trends and potential problems. 

Long term historical water quality data relevant for each scheme are analysed prior to the risk 
assessment workshop, the results of which are captured in the respective Risk Workshop Report 
(e.g. Risk Assessment Workshop – Output Paper for Greater Hume, 2014). 

2.3 Hazard identification and risk assessment 

 Define the approach and methodology to be used for hazard identification 
and risk assessment. 

 Identify and document hazards, sources and hazardous events for each 
component of the water supply system. 

 Estimate the level of risk for each identified hazard or hazardous event. 

 Evaluate the major sources of uncertainty associated with each hazard 
and hazardous event and consider actions to reduce uncertainty. 

 Determine significant risks and document priorities for risk management. 

 Periodically review and update the hazard identification and risk 
assessment to incorporate any changes. 



NSW Health 
Culcairn and Villages Water Supply – Drinking Water Management System Greater Hume Shire Council 

 15 

The approach and methodology used for the risk assessment is included in the Water Quality Risk 
Assessment Workshop Output Paper. Risks were assessed as both uncontrolled (i.e. inherent risk) 